

Drug	Dosage	Comments
Furosemide	0.5-2.5 mg/kg q6-12h (IM, IV, SC) 5 mg/kg PO 0.015% in food	Loop diuretic. Management of congestive heart failure ascites...
Enalapril	1-5 mg/kg q12h (PO)	Angiotensin converting enzyme (ACE) inhibitor. Vasodilator. Management of congestive heart failure and dilated cardiomyopathy. Often used in combination with diuretics.
Digoxin	0.01-0.05 mg/kg q12-24h (PO)	Inhibits Na-K ATPase. Increases myocardial contractility (inotropism), increases diuresis and decreases heart rate. Management of heart failure and supra ventricular tachyarrhythmias.
Pimobendan	0.25-0.5 mg/kg q12h (PO). Dose can be increased to 10 mg/kg	Inotrope and vasodilator. Management of dilated cardiomyopathy.
Atenolol	25 ppm in food 10-30 mg/kg q24h PO	Reduces heart rate and contractility. Management of cardiac tachyarrhythmias, hypertrophic cardiomyopathy, aortic or pulmonary stenosis and systemic hypertension.

Drug	Dosage	Comments
Propranolol	10-30 mg/kg PO q8h	Beta-blocker as atenolol.
Lidocaine	1-6 mg/kg IV	Antiarrhythmic, short half-life
Atorvastatin	5-10 mg/kg	Lower cholesterol concentrations. Management of atherosclerosis.
Isoxsuprine	10 mg/kg q12-24h (PO)	Vasodilator. Management of atherosclerosis.
Spirolactone	1 mg/kg PO	Diuretic